Choose Category

     Quick Search   Minimize
  

Product List
Gauge Wheels - Fork Style
Quantity 
 

 

 

KeyQtyPart #Description
12315-031 U-bolt 3/4”, For 7” x 7” bar
21302-165 Mounting bracket, right
36108-022Lock washer 3/4”
(Not Available)
44102-009Nut 3/4”
(Not Available)
51102-007Nut 1/2”
(Not Available)
61108-020Lock washer 1/2”
(Not Available)
71302-179 Spacer 9/16” x 9 1/2”
81302-177 Bolt 1/2” x 10 3/4”
91302-169 Mounting bracket, left
101302-082 Adjusting screw handle
111104-004Roll pin 3/8” x 2”
(Not Available)
121104-094Hair pin 5/32” x 3 1/4”
(Not Available)
132100-155Bolt 3/4” x 1 3/4”, Grade 5
(Not Available)
142108-011Flat washer 3/4”
(Not Available)
152302-096 Bushing 3/4” x 1/2”
161110-001Grease fitting 1/4”-28, Straight
(Not Available)
171153-029 Decal Grease Daily
181302-187Adjusting screw tube, outer
(Not Available)
191302-191 Adjusting screw tube, inner
201600-643 Adjusting screw assembly Includes items #10-19
211102-031Lock nut 3/4”
(Not Available)
211303-070 Bearing spacer, 2 bearing hub 1 1/2”OD x 1”ID x 10 1/8” used until Feb, 2007
221100-162 Bolt 3/4” x 3 1/2”, Grade 5
231302-171 Yoke
241102-011Nut 1”
(Not Available)
251108-025Lock washer 1”
(Not Available)
261192-015 Tire 7.60-15 Implement
276102-039Wheel nut 1/2”
(Not Available)
281190-011 Rim 6 bolt 15x5 KB Narrow rim
291192-003 Valve stem w/cap 3/4” w/cap
301 600-645 Tire & rim assembly Includes items #26, 28, & 29
311302-164 Hub assembly Includes items #27, 32, & 33
321303-631 Bearing spacer, 4 bearing hub 1 1/2”OD x 1”ID x 10 1/8” used since Feb, 2007
332120-036 Bearing 1.25” Bore
341303-071 Bolt 1” x 12 1/2”